

**Resistance to Fragmentation of Aggregate -  
Los Angeles Test Certificate**

**Client:** Cullimores Mix Ltd  
Netherhills  
Whitminster  
Gloucestershire GL2 7PD

**Source of  
Material:** Ashton Keynes

**Test Method:** BS EN 1097-2 : 2010

Sample Ref	Sample Description	Date Received	Date Tested	Los Angeles Coefficient (LA)
20/357	14/20 Gravel	27.02.20	03.04.20	35

Signed:



Date of Issue: 7th April 2020

on behalf of Testing & Consultancy Services Ltd.